An Introduction to Domestic Water
Treatment

Course No: C02-054
Credit; 2 PDH

J. Paul Guyer, P.E., R.A., Fellow ASCE, Fellow AEI

CER

engineeringscom

Continuing Education and Development, Inc.
22 Stonewall Court
Woodcliff Lake, NJ 07677

P: (877) 322-5800
info@cedengineering.com



An Introduction
Domestic Water

Treatment

© J. Paul Guyer

2013

J. Paul Guyer, P.E., R.A.

Paul Guyer is a registered civil engineer,
mechanical engineer, fire protection engineer,
and architect with over 35 years experience in
the design of buildings and related
infrastructure. For an additional 9 years he
was a senior advisor to the California
Legislature on infrastructure and capital outlay
issues. He is a graduate of Stanford University
[...]
Chemicals used in water treatment

25

2013

© J. Paul Guyer



ddE1
‘ad
"SI0 Q00 sy OFHO RO BN
0 'HEnps (4TI EE sepwod ‘e QHIOT IR ‘SR sy douid
% 40 Hd "0 S5 | 402091 B9 MM | e e e slay QST Sy anposegal
=goruy
‘uRREound
‘pEs ‘sol S YUY
g | %8 L= "OETH —ANE s | s Sswinp
._.._uur._ﬁ..u %50 SIES 198 .09 ¥3 .55 ‘nu—peg ‘D PRl
A HO WDy HOBTH B = DT -05) Bogmoe -L=D) ‘=g "POLRA D KD RO moe JungRs
ET) UOnps -l
B 4o Hd (4.FOL BF pnb JUEL Songl =
pdoorsnaiiy g oL T T 4850 PP owim =05 =0Ty E L Re=THE TR0 Epos HORN
FicE 'HORM BEZE H.TENPT L] "L en =002 00l fmneD SPRLDY LLnpoD
F [ B e
- 0 L]
s SSalLRS ‘s
£ E-IrS ‘uonps | pgEnipEun| Japwod sagsmd -soyd soseil EOdeN) Seeydsoyd
SEST0 40 Hd A0 wes iy o ip | eaew 'EsD iR00ry ey sieq Q=00 . LR, Y LN oS
ey
WD
ST
‘&80
LE umnes ‘SO0 q-sTE | aeyd-scud
%1 2 Hd 0 (H.520 72 ‘s Q0T LD OFHT " DN
B sAEpanUd O Bl H.TEN P o909 Esn RIS "y shizy Q=71 NIEs ‘Mesdeosd Wnposg
SR IS =R
THWG Y | woqa pinby
=0 reE ER ‘sell spmop
i rip =05 SO D D e
FOQUC: 0L DUE LJCDET Mges
wep
- SRS A SRR SRUEUTD ELLLID
W SRS LT i | TSR A SULC= SuppueH Bupddus FUEN #RIL PR SIS R2SUD
MY L] =2y e IR RN S 3O RO

Table 1 (continued)

Chemicals used in water treatment

26

2013

© J. Paul Guyer



d.52
(4,880 O FOU Weesd | (Seue) aing JES YRS FIEN
Doz a ek o (4. TEIET w2 ‘FTLE 509 “sheg [ LN LRSS
11 ‘umnes 33
Bl joHd 5E =0
SauDp Yig-eoxa b 11T
pue ) po paay ET R s o] IS¥ong
D F2 PRATEEd OFEN 25 LI ET mEpend [R5 | "SPEOURD] 9 FOOreEN
o g uop S sodoH FOO eN WiEE 483 5°L = T | 5109 ‘sheg IR el ]
Beryes Ju=rg
o RO R =
R O JNOWE = ]
BTl 0T i) TN
S oD iE 31 LR Anuedl I3 ROy | SpOOuRD) gng -§IND )
¥ ‘uDpnps WLy == “LAOL PO S Q0L [ [TF=1Tu]
oz g PSIRIMEs o Hd OB WEE-SL o} =aE ‘dum TRy ‘sieq Q-5 ‘U] v ORD 0D LUNDeD
(2.0 U0 SEY
Ly Tyl o PRy oD WEL-ET cHOQ Tyl =5 =0y (speoued) =
1D oy paanibey HRoleg [=,589) “=apsod "L R0 g H0 g PR aU) WHOMeD
mza uopmite modoH SBEE-SH o i ‘weydsy | -pot ‘sbeq -0 ERIRDH ‘SERLIRAY LN
D usgos
d21
oy o-soasd
WRDIS
15 WepR S Lh - |
&S TP 1 =T 509 QHSTE ‘Y O-50ad
&L fumnes 4854 O°EL 55 HIRD ‘e Q0T arpas O HTL"O N
Bl joHd =0 =L 4261 b0 REUD | RS L) D shed Q-sT) RULICH Fjeuydsoyd LnipEl L
pen
-E piErns T SR LRI SRILGUCD LIS
L SIS BT e | USREM SLLC= EunpueH Bupddius: U 0 DT SUIRY BT
MY oS SR RNy =Hqmnz Rl e

Table 1 (continued)

Chemicals used in water treatment

27

2013

© J. Paul Guyer



SRR usiuo (E Rl
[ - 50k
D s (.83 #5100 s ] SLUNE ouen Seueionuusd
B g o sbue] w00l | (4.ZEVETD wing s fuan RO 4eg s g PR
LOnE
ssel ‘s e Jo =S
sef ssaunin LMLy | DR ST o SUEED
4,52 9T o039 | (e SLLIN
4.820 T O8-£L duwimy SESUIEES Ly EOn QHIsT NS SNK OFHEAOEND
s 8 "CEND REE 4281 T D&-5L ] U weydsy =feq qHal o =g ‘Jegns pddo
L ey
gihs} Y, o sed EeAR] S=agru pasn FoEop
SRR REST oo e RIS SERd SE DR HROMTD R R e
I
U UOEss
10 IE S
ST ey Sy
[ 00001 surss=ud | Csoeyb—cofl e | o) et SUBYT
10 &Epun s mddon q-gE ) by “seil
Wt 9 flowees | 4080 200 L4 | sef peyanbr ua oeg—g 00k wROMTD Lo UL
LI,
EESA- TR =t » D
e g (p=ST LCES: F=l | 'y woogs U,
T - s s el R L—a - Ta 1)
o= g Qs 1 A | e uos—Ug 0N =heg enby, O R PSRRI Y
FRRTT JOET) PR SR
ep
-urg L Rils LRI SERUTUCD LIS
W SRS IR BT it | UM Gl BuppueH Budduz =UEH =0l D SUIRY RO D
LY Anos SRRy SOEnE 30 LORLILLICES

Table 1 (continued)

Chemicals used in water treatment

28

2013

© J. Paul Guyer



9.1 DISPOSAL METHODS. It is preferable to dispose of residues in a way that is both
economically and environmentally acceptable. Recovery and disposal systems often
require increasing the solids content of a residue by removing water. The required
solids concentration (and the method of concentration) depends on the chemical
recovery or final disposal alternatives used. Table 2 summarizes water treatment plant
residue-handling systems currently in use. Note: Do not discharge residue to a natural
water course or public sewer without the approval of the applicable federal, state, and

local authorities.

Cluantities and Cisposal Possibilites

Characteristics
Wary widely, evaluate

Type of Waste
Soresnings

Treatment Reguired
Mone

Rehsm o watercourse if

particular water source;
check other plants using
ame water sourcs or

quantities are small

Truck to landfll along with
other plant solid waste.

cther similar plants.

Inwestgate disposal with
wastewater treatrnent
plant screenings.

Presedimentation | Vary widely: evaluates Cewatening in lagoon Dredging or draglining

sludges particular water source; sand drying bed, or and hauling o landfill;
check other plants using mechanical unit may be | multipls, dranage basins
Same Water source or required. maks cleaning easier.
cther similar plants.

Chemical Ciomposed of raw waber Grawity thickening is Send concentrated shedge

clarification irmparities and coagulation | often desir-akble or continuously withdrawn

sludges chemicals. ng supematant to | sludge to wastewater

Solids content - 0.1% to
29%; 75-00% of total is
suspended; 2040 of
total is volatie.

Ciry wmnit weight

75-05 st
Gelatimous

plant influent. {3) treatment plant.(1)

Haul diried shadge to
andfil

Sludge concentrations
of 0.5-1.0% can be
obtaimed.

In addition o gravity
thickening, dewatering
processes may abso be
used
Cirying beds.
reszethaw
treabtment
processes are
effective for
alwm sludge
dewatering bt
expensive except
in ciimates where
shedges can be
lagooned and frozen
naturally.

Table 2
Water Treatment Plant Residue Disposal Summary
29

© J. Paul Guyer 2013



Type of Waste

Guantites amnd

Treatment Reguired

Cisposal Possibilties

Filter wash water
(2]

Lime softening
sludges

Mormal wash generates
about 150 galft’ filter
area.
Chemicall ipitated
raw water mpurites and
icn chermicals.
For alum plants, fotal
solids varies with ime up
bz 1,000 mg'L. average
400 mgiL.
Plants remowing mon and
mangansse may be 4
times higher in total solids.

Assume 3 b dry sludge
solids per b quicklime
added.

Centrifuges and
vacuum filters dewater

shudges up to about
15% solids.

Pre-coat vacuum filkers

dewater shudge up to
25% saolids.

Pressure filration
dewaters sludge to 25-
40% solids, often
requiring lme as
conditioner.

Flow equalization and
concentration through
cedimentation and
decanting.

De'rmterrﬁ' lirme
softening sludges is not
mlw difficult. The

ing methods can
be following
thickening:

Same as for coagulation
sludges. Combine with
coagulation sludge where
icable.

ere no coagulation
used, dispose 35
spftening sludge.

returm entire

flow to plant influent. {3)

Dischange to wastewater
treatment plants. (1}

© J. Paul Guyer

Table 2 (continued)

2013

Water Treatment Plant Residue Disposal Summary

30




Quantities and

Disposal Possibilties

Type of Waste Charactenistics Treatrment Reguirsd
Clarifier underfiow. L.Lagooning (Up 2 | Dewatersd shudge hauked
. ‘.;:anwﬁin'lﬁlnﬁun to landfill {agricultural
- ications possible)
{40-50% solids). s pos )
1. Centrifuging {50-
G sofids).
Retsm o water plant
mfluent.
Solids concentration is Recalcining generally
generally approximately Imited to large plants
5%. but may range from 2 {=20 mgd) by economic
bo 30%. cansiderations.
iNous.
Typically B5-05% calcaum
carbonate, with some
miagmesium hydrodde.
Diatomaceous See filter manufachmrer's Lagooning, with Haul solids from lagoon to
earth sludges literature for quantities. supematant recycled to | Landfill.
Solids nomally plant influent.
20-70% distomaceous
earth; remainder raw water
impamrities; dry densiy
about 10 Ibift; specific
grawity 2.
Carbon slumries | Quanfties and Granular carbon can be | Haul solids to ndfill.
characieristics variable. regenerated and Incnerate dewatersd
recycled. solids (high heating
Powdered carbon value)
cannot be regenerated;
dispose of powderad
carbon fiollowing
dewatering.

© J. Paul Guyer

Table 2 (continued)

2013

Water Treatment Plant Residue Disposal Summary

31




Cluantites and Disposal Possibilties
Type of Waste Charactenstics Treatment Reguired
Cation exchange | See manufacthres's Evaporation lagoons Best solution is ccean
resin literature for quantities. wheme concenirabon is | disposal
regeneration Total dissofved solids up desired and climate Return to watercourse
brines to 45,000 mgil permits ondy if brine can be
Chionides up to 112,000+ E'eaﬂr diluted.
mig'L ischange to wastewater
Almaost no suspended treament plant only if
solids. E’_eaﬂr dilufed. )
isposal wells possible
but suitabdity is site-
specific.

{1)For discharge to sanitary sewers, auoid cross connections and slug flow and always check:
{a)Possible damage to sewsr system from resides discharge.
ik} Effects of residues on bguid and solids treatment processes
at the wastewater reatment plant
(c] Hydraulic capacity of the wastewater reatment facilities
(2] Sedimentation basins or solids contact reactions ahead of filters will generally remove 70-80%
of total plant sclids. The remainder of solids will appear in the filter wash water.
(3] Returning filter backwash and thickener overfiow streams o plant influent many b wewed with
disfawor by regulators because of the possibiity of recycling pathogens.

Table 2 (continued)
Water Treatment Plant Residue Disposal Summary

9.2 RECOVERY PROCESSES. Alum, ferric chloride, ferrous sulfate, magnesium
carbonate, and lime can be recovered from waste sludge by various methods.
However, recovery is not usually economical except at the largest municipal facilities
and, thus, is not considered viable for many installations. However, manufacturers of
alum and ferric coagulants will sometimes agree to accept waste sludges for

reprocessing.

9.3 ULTIMATE DISPOSAL. Traditionally, water treatment plant wastes have been
disposed of by discharge to rivers and lakes, either directly or by way of a storm sewer.
Current environmental laws do not allow this because such discharge harms the
receiving body of water (cloudy water, toxicity to aquatic life, formation of sludge banks,
etc). Following are alternative methods of ultimate sludge disposal, which, in some

cases, may be economical and environmentally sound solutions.

© J. Paul Guyer 2013 32



9.3.1 DISCHARGE TO SANITARY SEWER. In general, water treatment plant residues
can be disposed of by discharge to a sanitary sewer without upsetting the wastewater

treatment processes. However, problems can result if the amount of sludge is too great.

a) The sewer can be overloaded hydraulically by large batch dumps of sludge. This
problem can be handled by storing the sludge in a holding tank, then bleeding the
sludge slowly into the sewer during periods of low wastewater flow (such as after
midnight). However, sewer flow needs to be sufficient to prevent sludge solids from
accumulating in the sewer, since the solids may then clog the sewer.

b) The water treatment sludge solids increase the amount of sludge to be disposed of at
the sewage treatment plant. Therefore, the dewatering and disposal problems are not
eliminated, but simply shifted elsewhere. Water treatment plant sludge is not affected by
sludge digestion processes at the sewage treatment plant but does take up digester

volume. In some cases, water plant sludges have been reported to clog digesters.

9.3.2 LANDFILL. Modern sanitary landfills are designed and operated to keep the
amount of water leaching from the filled material to a minimum. For this reason, landfill
regulations often require that sludges contain at least 20 percent dry solids, and
sometimes require as high as 50 to 60 percent. Wet sludges are not acceptable
because they are difficult to mix well with other solid wastes before covering, and
because the large amount of water could percolate through the soil and pollute water

supplies.

9.3.3 LAGOONS. Disposal lagoons are simply dewatering lagoons that are never
cleaned out, thus eliminating the main operating problem of drying lagoons. The main
disadvantage is that large land areas are permanently committed for use as lagoons.
For plants with small sludge quantities and plentiful land, lagoons can be practical for

sludge disposal.

© J. Paul Guyer 2013 33



9.3.4 LAND SPREADING OF LIME SLUDGE. In many agricultural areas, particularly in
the Midwest, farming practices require that lime or limestone be added to the fields
periodically to control soil pH. Sludge from lime water softening processes can be used

for this purpose if it is sufficiently dewatered to allow easy handling.

9.4 LABORATORY CONTROL TESTS. The main control tests involved in sludge
handling and disposal are the solids tests (total solids and suspended solids) used to
determine the effectiveness of dewatering processes. Some recycling processes require
testing for hazardous materials. Ocean disposal may require bioassay testing to

determine the effect on the aquatic environment.

9.5 MAINTAINING RECORDS. The dewatering and ultimate disposal of water plant
sludges and other residues can often be expensive. To manage water treatment plant
residues adequately, maintain records on residue quantities and characteristics,
chemical quantities used for residue treatment processes, results of laboratory control

tests, and operating notes.

© J. Paul Guyer 2013 34



10. DESALINATION. Some geographic locations, including coastal areas, islands, and
some inland regions, have little or no fresh water even though unlimited supplies of
saline water are available. When it is necessary to establish and maintain installations
in such areas, the water supply is generally derived by converting saline water into fresh
water. Several methods are available, but they are all quite expensive and complicated
to use. These methods include distillation, ion exchange, electrodialysis, and reverse
osmosis. Other methods (such as freezing, hydrate formations, solvent extractions, and

solar evaporation) are not considered practical desalination methods.

© J. Paul Guyer 2013 35



11. WATER SAMPLING AND ANALYSIS. Sampling and analysis for plant quality
control differs from testing conducted to monitor compliance with the SDWA. Process
tests are generally conducted by treatment plant personnel, are used to enhance and

control plant performance, and are not required by law.

© J. Paul Guyer 2013 36



APPENDIX: APPLICABLE DOCUMENTS

A.1 BASIC LIST. Publications included in the basic list provide general information that
is fundamental to the successful operation of all potable water systems. Publications on
this list are updated periodically by the publisher; the latest edition of each is

recommended for inclusion in the library of all fixed-base water systems.

A.1.1 PRINCIPLES AND PRACTICES OF WATER SUPPLY OPERATIONS SERIES:
Basic Science Concepts and Applications (AWWA)

A.1.2 PRINCIPLES AND PRACTICES OF WATER SUPPLY OPERATIONS SERIES:
Water Quality (AWWA)

A.1.3 PRINCIPLES AND PRACTICES OF WATER SUPPLY OPERATIONS SERIES:
Water Sources (AWWA)

A.1.4 PRINCIPLES AND PRACTICES OF WATER SUPPLY OPERATIONS SERIES:
Water Transmission and Distribution (AWWA)

A.1.5 PRINCIPLES AND PRACTICES OF WATER SUPPLY OPERATIONS SERIES:
Water Treatment (AWWA)

A.2 SUPPLEMENTAL LIST. The supplemental list of references contains information
on topics that do not apply to every installation. To the extent that the listed references
do apply to an installation’'s water system, the latest editions of those selected
publications are recommended for inclusion in the water utility’s library. The single-topic
references included in the supplemental list generally contain more detailed information

than is found in references in the basic list.

A.2.1 MANUAL OF WATER SUPPLY PRACTICES: Automation and Instrumentation
(AWWA M2)

© J. Paul Guyer 2013 37



A.2.2 MANUAL OF WATER SUPPLY PRACTICES: Safety Practices for Water Utilities
(AWWA M3)

A.2.3 MANUAL OF WATER SUPPLY PRACTICES: Water Fluoridation Principles and
Practices (AWWA M4)

A.2.4 MANUAL OF WATER SUPPLY PRACTICES: Water Utility Management
Practices (AWWA M5)

A.25 MANUAL OF WATER SUPPLY PRACTICES: Water Meters— Selection,
Installation, Testing and Maintenance (AWWA M6)

A.2.6 MANUAL OF WATER SUPPLY PRACTICES: Problem Organisms in Water—
Identification and Treatment (AWWA M7)